o000 0 = Part No. Z1-002-930, IA002993
oo BUREHEAZE o

« « o o« « KRB5-PAD

ROFMTHERTT 777 b2HUST 7 v 7 ICHBARE T, 3. EDORUETY v ZERLTZYIICID TR,

1. BERDOF R EXNY /N ELAIEDORUZRD A LT,

NER HESETIIRNNBIET,
B ERETZSYIICEE LY R— NP7 % sz
ORI AGFEZRFLTRE L, =

: \/

HIR—KF> T

2. MBORULEERLTT STy hERDLS ICBD T ET,
@ DRUIE AEBDRL (M4 x 14MA L) UAMIERLBWT LS W, No.| O—R = %

B9-000-035 | BRKT KRB5-PAD (L)
B9-000-034 | BRKT KRB5-PAD (R)
M2-101-018 | FLH SCREW S-NI M4X0.7X14
M5-003-031 | CUP WASHER 5 CW
M2-102-002 | OVH SCREW S-NI M5X0.8X14

fei0

o | N |=
NG TG F NG G (N

R KIKUSUI KB T TRt

K- Bty — T224-0023 #HEHEFAXELE 1-1-3 TEL: 045-593-0200 (X)




INSTRUCTION MANUAL

[ ]
[ )
® Bracket
o
[ ]

KRB5-PAD

Install the brackets to the instrument in the next procedure and build in it to the rack.

1. Remove the casters and stopper on the bottom panel and the screws on the
panel.

2. As shown in figure, using the accompanying screws, install the brackets.
For (3 screws, do not use except the accompanying screws (M4 x 14 flat head
screws).

3. Using the accompanying screws and washers, mount the instrument in the rack.

/N CAUTION The instrument may fall.
Install the suitable support angles
applying to the used rack system to
support the instrument.

Imstrument

—

Support angle

No. CODE

DESCRIPTION

QTY

B9-000-035

BRKT KRB5-PAD (L)

B9-000-034

BRKT KRB5-PAD (R)

M2-101-018

FLH SCREW S-NI M4X0.7X14

M5-003-031

CUP WASHER 5 CW

a(Hd | |=

M2-102-002

OVH SCREW S-NI M5X0.8X14

Ala(n|=|=

GKIKUSUI

1-1-3, Higashiyamata, Tsuzuki-ku, Yokohama, 244-0023, Japan

KIKUSUI ELECTRONICS CORP.



